
Single Seater Gas Build Sheet – Shaller

ITEM QTY DESCRIPTION
174B 2 "D'' Rubber, 32 New Style SS

174E 2 "D" Rubber, 3" Side Mounting Plate

172F2 4 "D" Rubber, 4" New HD 2

175E 1 "D" Rubber, 6'' Rear, 2-2 Hole New HD

175D 1 "D" Rubber, 6" Front, 2-1 Hole New HD

259 7 "D" Rubber, Bushings (Spacer)

328 4 4" Flat Plate With Counter Sunk Hole

326 2 6" Flat Plate, Front, 1-Hole

326A 2 6" Flat Plate, Rear, 2-Hole

112ALSL 1 Aluminum, Step Panel 28'', SS Low Side Left

112ALSLN 1 Aluminum, Step Panel 28'', SS Low Side Left, With Side Nerf Bar

112ALSR 1 Aluminum, Step Panel 28'', SS Low Side Right

112ALSRN 1 Aluminum, Step Panel 28'', SS Low Side Right, With Side Nerf Bar

113A 1 Axle, Rear 1", SS      (Needs Pin)

122 1 Bellcrank, Rod (short), SS New Gov, 13-1/2"

121SS 1 Bellcrank, SS Brake New

121C 1 Bellcrank, SS Throttle, New

121D 1 Bellcrank, SS Throttle, New Gov

807 1 Belt Guard Sprocket Hole Cover, W/ Hardware, 2- 1/4" Panel Nuts, 2- 1/4" x 5/8 Bolts, 2-  1/4" FW

116A 1 Belt Guard, For 70T - 90T Sprockets, W/Bolts and Flat Washers

118 1 Bias Bar, Brake, SS, 22-3/4", W/ 1/4" X 1-1/4" GR8, 1/4" Nut

125 2 Brake Assembly, With Washer And Arm

132A 1 Brake Pedal, New Style Big Pad, SS,

134 2 Brake Rod, 41-1/4" (SS)

150E 2 Bumper Half, SS, 4'' x .360''

155 1 Bumper Strap, Front, SS Or 2S

155A 1 Bumper Strap, Rear For SS

185B 1 Bumper, Front Angle, 5/16'', 5-Hole SS, 29" Long

185A 1 Bumper, Rear Angle, 1/4" thick (23" Long), SS & 2S

159 12 Bushings, Brass, 5/8" ID, (Steering, Bellcranks, Brake & Gas Pedals)

160B 5 Clevis (1/4'')

617B 1 Drive Belt, 1000-GT Mitsuboshi

701 1 Eyebolt for Throttle, 3/16 X 1-3/8 Shank Length, Eye ID 5/16, 2" OAL w/ Nut

359A 2 Fenders, Rear, SS,  Each (no rod)

359C 2 Fenders, Rear, SS, Heavy Duty, Each, (Extra Rib)

359AA 1 Fenders, Rear, SS, Rod Only

190G 1 Fuel Line, Bolt on ½” Loom Clamp

601A 1 Fuel Line, Hose Clamp, Spring Clamp (black hose only)

194 1 Fuel Tank, Honda Metal GX200 with Cap

194A 1 Fuel Tank, Honda Metal GX270 with Cap

189E 1 Fuel Tank, 5-Gal EPA Tank with fittings and cap

189ETS 2 Fuel Tank, 5-Gal EPA Tank Strap w/ Hardware (2 - 1/4" x 1" bolts, 2 - Nylok Nuts, 4 Flat Washers)

193A 1 Gas Pedal, New Style Big Pad, SS, KK, RK

200B 2 Hub, Front, 1" (with bearings & seals)

205A 2 Hub, Rear, 1” (with bearings & seals)



ITEM QTY DESCRIPTION
130 2 Brake Drum

249B 1 Sprocket, 85-T

245B 1 Sprocket, 70-T

246B 1 Sprocket, 90-T

250M 1 Sprocket 22-T M

250DM 1 Sprocket 26-T M

255 1 Sprocket, Washer (upper),W/Bolt & Washer, 8mm x 35mm & 5/16 FW

461AB 1 Motor Mount Strap with Pull Stud (6 hp) W/ 5/16-18 Nylok & FW

461AA 1 Motor Mount Strap with Pull Stud (9 hp) W/ 5/16-18 Nylok & FW

331C 1 Motor Mount, Bolt Plate, GX200 (No Bolts)

361C 1 Motor, Honda GX-200-RT2-RMG2 6.5 HP, Std. *(Standard unless Upgraded)

219K 1 Muffler Guard, 6.5 HP Silent Muffler, New Style Covers Muffler Only,  EXHAUST CUT OUT - DO 
NOT USE EXHAUST TURN DOWN

356D 1 Governor, Cover Plate 6.5 HP

356AN 1 Governor, Spring Cover 6.5 Hp New Style

622 1 Pull Cord Holder, Carb Mount w/ Hardware, 2 Ea 6MM Coupler Nut, 2 Ea 6MM-1.0 x 16MM, 4 ea 
1/4" FW

190C 1 Fuel Line Kit, SS,  6.5Hp (black hose, clamps, filter) 34-1/2" OAL

170A 1 Honda, Gov. Spring GX200 and GX270 new style throttle (16561-ZE2-000)

741 1 Governor, Arm 6.5 HP Honda (#16551-ZL0-000)

641KW200 1 Toggle/Kill Switch (On/Off)  Wire GX200

190H54 Fuel Line,Gates Black, 1/4" (54" Vent Hose w/ Clamp)

190H 4.5 190H  Fuel Line (black per ft) Gates, 1/4"

601A 1 Fuel Line, Hose Clamp, Spring Clamp (black hose only)

243B 1 Shims for Motor Mount 3/8" for 6.5 hp

243C 1 Shims for Motor Mount 3/8" with Pull Stud for 6.5 HP

393 1 Belt Guard Low Mounting Bracket for SS 6.5hp

218 1 Motor, Honda GX270 RT2 RSG2 (9 HP) with 2011  New Style Silent Muffler and Lighting Coil 
*(Upgrade Option on SS)

218B 1 Muffler Guard, 9Hp New Silent Muffler, Covers Muffler Only, with Vibration Grommets(Muffler 
must have Exhaust Deflector)

356 1 Governor, Cover Plate 9 HP

356B 1 Governor, Spring Cover 9Hp SS New Style

393C 1 Belt Guard Low Mounting Bracket for SS 9hp

190B 1 Fuel Line Kit, SS, 2S, RK, 9Hp (black hose, clamps, filter) 19-1/2" OAL

622 1 Pull Cord Holder, Carb Mount w/ Hardware, 2 Ea 6MM Coupler Nut, 2 Ea 6MM-1.0 x 16MM, 4 ea 
1/4" FW

358C 1 Muffler Support Bracket 9 HP New Style with Hardware fits 2011 GX270 Muffler

219J 1 Muffler, Exhaust Deflector, Shaller Part

641KW270 1 Toggle/Kill Switch (On/Off)  Wire GX270

190H54 Fuel Line,Gates Black, 1/4" (54" Vent Hose w/ Clamp)

190H 6 Fuel Line (black per ft) Gates, 1/4"

601A 1 Fuel Line, Hose Clamp, Spring Clamp (black hose only)

243 4 Shims for Motor Mount 1/8" for 9HP

243A 1 Shims for Motor Mount 1/4" w/ Pull Stud (9HP)

229 1 Seat Belt, 4 Pt., Padded

657 1 Serial Number Tags

662LB Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Black



ITEM QTY DESCRIPTION
662LCY Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Caution Yellow

662LDB Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Dark Blue

662LDG Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Dark Green

662LLB Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Light Blue

662LLG Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Lime Green

662LMB Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Medium Blue

662LO Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Orange

662LP Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Purple

662LR Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Red

662LW Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, White

662LY Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, Yellow

662RB Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Black

662RCY Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Caution Yellow

662RDB Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Dark Blue

662RDG Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Dark Green

662RLB Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Light Blue

662RLG Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Lime Green

662RMB Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Medium Blue

662RO Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Orange

662RP Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Purple

662RR Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Red

662RW Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, White

662RY Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, Yellow

662AL 1 Side Panel, SS, Stainless, New Style, (Left)

662AR 1 Side Panel, SS, Stainless, New Style, (Right)

662AAL 1 Side Panel, Inner Panel, Stainless, SS, (Left Side) with 4 rivets, works with new style side panels, 
Replaces Side Upholstery

662AAR 1 Side Panel, Inner Panel, Stainless, SS, (Right Side) with 4 rivets, works with new style side 
panels, Replaces Side Upholstery

236BB 1 Spindle, Left 1''

235BB 1 Spindle, Right, 1''

240 2 Spring, Return, (throttle or brake)

260A 1 Steering Hub New

275E 1 Steering Shaft New SS (shaft only)

305A 2 Steering Tie Rod End, Steering, Left Hand, 3/8", EFL6

305 2 Steering Tie Rod End, Steering, Right Hand, 3/8", EF6

265A 2 Steering Tie Rod, (no ends) SS, STW 3/8-24 X 11-11/16

269 1 Steering Wheel, H.D.

296B 1 Throttle End, 1/4"  Male with Stud, Right Hand  (1 ea 1/4" Nylok)

296A 1 Throttle End, 1/4" Female with Stud, Left Hand

299B 4 Trackmaster II Tires

315TR 4 Tube, Trackmaster II 3.40/3.00-5

300HD 4 Tires, ( CST) HD 12x4-5 *(Red Stripe)

315RS 4 Tube, CST 3.40/3.00-5, Rotated 45 Deg. Stem

641 1 Toggle Switch (On/Off)

641A 1 Toggle Switch Cover (Rubber Boot)

641B 1 Toggle Switch Cover, Metal

325B 4 U Plate New Style 4"



ITEM QTY DESCRIPTION
325 2 U Plate New Style, 6"

161C 1 Upholstery, Crotch Pad, Driver, New Style

271 1 Upholstery, Steering Wheel Pads

210 12 Lug Nuts, Tapered, 3/8"

210A 12 Lug Nuts, Flat, 3/8"

323HT 4 Wheels, Heavy Duty (Pr.) (2-Piece), Tapered with hardware *(Powder Coated Silver)

323HF 4 Wheels, Heavy Duty, Pair, 2-Piece,  Flat with hardware *(Powder Coated Silver)

OPTIONS

148 1 Nerf Bar, Front, SS, New Style

146 1 Nerf Bar, Rear, SS, New Style

147A 1 Nerf Bars, Side, SS, Per Kart, Weld on

111 1 Aluminum, Floor Plate SS

317C 2 Wing Bracket, Bolt On, SS, Uph. Seats ea.

317G 2 Wing Bracket, Bolt On, SS, plastic seat with, Flambeau Fuel tank ea.

317FB 1 Wing, Plastic, Black

317FBL 1 Wing, Plastic, Blue

317FC 1 Wing, Plastic, Carbon

317FR 1 Wing, Plastic, Red

317E 1 Wing Support, Black Angle

1 Wing Support, Stainless

454A 1 Hour Meter, SenDec

850F 1 Brake Light, Light

850E 1 Brake Light, Switch

850J 1 Brake Light, Wiring Harness

851A 1 Headlights

666 1 Fenders, Front, SS, Pair

726 1 Kartrol EXE Receiver (Programmable) (Yellow Label) with harness no sensor

726AA 1 Kartrol EXE Receiver (Programmable) (Red Label)for new 9HP Motor with harness no sensor

729 1 Kartrol EXE, Pit Control Sensor

853 1 Frame Rail Upgrade, SS, Thicker Tube & HD Axle Hangers

814 1 Seat Summit, SUM-G2100, Plastic Bucket Seat

814A 1 Seat Summit, Cover, 3/4 Length

172F2 2 D Rubber, 4" New HD 2

328 2 4" Flat Plate With Counter Sunk Hole

259 2 D Rubber, Bushings (Spacer)

259 2 D Rubber, Bushings (Spacer)


